
73  NR 811.01DEPARTMENT OF NATURAL RESOURCES

Removed by Register December 2011 No. 672. For current adm. code see: http://docs.legis.wisconsin.gov/code/admin_code.

Register November 2010 No. 659

Chapter NR 811

REQUIREMENTS FOR THE OPERATION AND DESIGN OF 
COMMUNITY WATER SYSTEMS

NR 811.01 Applicability.
NR 811.02 Definitions.
NR 811.03 Alternative requirements.
NR 811.04 Drinking water standards.
NR 811.05 Underground placement of substances.
NR 811.06 Cross−connections and interconnections.
NR 811.07 Interconnections with other acceptable water sources.

Subchapter I — Submission of Plans
NR 811.08 General requirements.
NR 811.09 Specific requirements for waterworks, plans, specifications and engi-
[...]
(9) CALCIUM HYPOCHLORITE TABLET CHLORINATORS.  Calcium
hypochlorite tablet chlorinators shall meet the following design
requirements:

(a)  Calcium hypochlorite solution formation.  The calcium
hypochlorite solution shall be produced by dissolving tablets with
a department approved feed water source using an erosion cham-
ber or an upward directed spray system.  The department may
approve other methods or technology for producing calcium
hypochlorite solution after the submittal of data from a depart-
ment−approved pilot program.

(b)  Tablets.  The calcium hypochlorite tablets used in the chlo-
rinator shall be supplied by the manufacturer of the tablet chlori-
nator equipment.  The supplier of the calcium hypochlorite tablets
shall have obtained NSF/ANSI Standard 60 certification for the
tablets in accordance with s. NR 810.09.

(c)  Tablet hoppers.  1.  The tablet hopper shall be sized to pro-
vide a minimum of 2 days of supply assuming average day con-
sumption of the tablets.

2.  Load cells shall be provided on the hopper so that the
weight of the tablets consumed in a 24−hour period can be deter-
mined.  The design shall allow for collection of the data necessary
to determine the theoretical daily chlorine usage.  The design shall
allow any solution to be drained out of the hopper before weighing
the tablets.  The load cell equipment shall be capable of providing
an alarm when the weight of the tablets approaches a one day sup-
ply based upon an average day use.  The alarm signal shall be auto-
matically annunciated by the water system controls.  A local alarm
shall be sounded or signaled by an exterior red light at the pump
station if the operation of the pump station is not remotely con-
trolled.

3.  The tablet hopper shall include a screened air−vacuum
relief device if the possibility of a vacuum condition could
develop during the operation of the tablet chlorinator.

(d)  Solution tank.  1.  The open area for any pipe penetration
through the walls of the solution tank shall be sealed sanitarily so
that insects and foreign material cannot contaminate the chlorine
solution.

2.  The on and off operation of the process to produce chlorine
solution from the tablets shall be controlled by float switches or
sensors located in the solution tank.

3.  Float switches or sensors shall be installed and wired to
provide automatic shut−off and operator alarms for low and high

https://docs.legis.wisconsin.gov/document/register/672/B/toc
http://docs.legis.wisconsin.gov/code/admin_code


106 NR 811.48 WISCONSIN ADMINISTRATIVE CODE

Removed by Register December 2011 No. 672. For current adm. code see: http://docs.legis.wisconsin.gov/code/admin_code.

Register November 2010 No. 659

solution level conditions.  The shut−off and alarm signals shall be
automatically annunciated by the water system controls.  A local
alarm shall be sounded or signaled by an exterior red light at the
pump station if the operation of the pump station is not remotely
controlled.

4.  The tank shall be capable of being drained for maintenance
purposes.

5.  The solution tank shall be sized to keep an adequate supply
of calcium hypochlorite in the tank at all times based upon the
capabilities of the tablet chlorinator to produce solution and the
chemical feed pump withdrawal rates necessary to achieve the
required dosages.

(e)  Feed water piping requirements.  1.  The flow rate and pres-
sure of the feed water piping shall be regulated so as to meet the
design flow requirements provided by the supplier of the equip-
ment.  A shut−off valve, flow meter, and pressure gauge shall be
installed on the feed water piping.

2.  Pre−treatment devices shall be installed as necessary if the
feed water does not meet the water quality requirements desig-
nated for the tablet chlorinator.  Any pre−treatment device shall be
compatible for use in a potable water system and shall not be used
unless approved by the department.  A strainer−filter shall be
installed on the feed water piping, if necessary.

3.  A check valve shall be installed on the feed water piping
upstream of any treatment equipment, control valve, or solenoid
valve.

4.  A solenoid valve shall be installed on the feed water piping
to control the flow of water into the tablet chlorinator.  The opera-
tion of the solenoid valve shall be controlled based upon float
switches or sensors located in the solution tank.

5.  Erosion type tablet chlorinators shall be provided with a
control valve capable of regulating the flow of water through the
erosion cell.  The submittal for review to the department for an
erosion−type tablet chlorinator shall include the chlorine delivery
rate versus flow rate curve for the specified model.

(f)  Chemical feed pumps.  1.  The chemical feed pump shall be
wired to operate in association with the well or service pump as
required by s. NR 811.39 (4).

2.  A tablet chlorinator producing calcium hypochlorite solu-
tion shall use a chemical feed pump installed in compliance with
s. NR 811.39 (2), or a centrifugal pump.

3.  Centrifugal pumps shall be sized to match or exceed the
maximum head condition at the point of injection.

4.  Flow paced chemical feed pumps installed in compliance
with s. NR 811.39 (2) or centrifugal pumps with variable speed
motors shall be incorporated into the design if the flow rate of the
water being treated may vary based upon automatic control of the
well or service pump.  The requirements of s. NR 811.39 (2) (d)
shall be met.

(g)  Chemical injection location.  1.  Tablet chlorinator chemical
feed pumps shall discharge at locations and in a manner that com-
plies with the installation requirements of s. NR 811.39 (2) (f).

2.  When a centrifugal pump will discharge at a point not under
continuous positive pressure, the outlet piping between the cen-
trifugal pump and the point of chemical injection shall be installed
with a vertical pipe loop that will extend to a height that is a mini-
mum of 12 inches above the top of the solution tank and the loca-
tion of the chemical addition pipe connection with the water sys-
tem piping.  A vacuum relief valve shall be installed on the top of
the pipe loop.  As an alternative to the installation of a vertical pipe
loop, an electrically operated shut−off valve on the outlet piping,
wired to operate in series with the operation of the well or service
pump motor and the chemical feed pump, may be installed.

(h)  Centrifugal pump discharge piping.  The outlet piping of
a centrifugal pump shall also be provided with a check valve and
a manually operated shut−off valve.  These valves shall be

installed upstream of any pipe loop or electrically operated shut−
off valve as required by par. (g) 2.

(10) SODIUM CHLORITE FOR CHLORINE DIOXIDE GENERATION.

Proposals for the storage and use of sodium chlorite shall be sub-
mitted to the department for approval.  Department approval shall
be obtained prior to the preparation of final plans and specifica-
tions.  Provision shall be made for proper storage and handling of
sodium chlorite to eliminate any danger of fire or explosion.

(a)  Storage.  1.  Sodium chlorite shall be stored by itself in a
separate room and preferably shall be stored in an outside building
detached from the water treatment facility.  Sodium chlorite shall
be stored away from organic materials with which it could react
violently.

2.  Storage structures shall be constructed of noncombustible
materials.

3.  If the storage structure is located in an area where a fire may
occur, water shall be available to keep the sodium chlorite area
cool enough to prevent heat induced explosive decomposition of
the sodium chlorite.

(b)  Handling.  1.  Care shall be taken to prevent spillage of
sodium chlorite.

2.  An emergency plan of operation shall be available for the
clean up of any spillage.

3.  Storage drums containing sodium chlorite shall be thor-
oughly flushed and the waste shall be discharged to an acceptable
location prior to recycling or disposal.

(c)  Feeders.  1.  Chemical feed pumps shall meet the require-
ments of s. NR 811.39 (2).

2.  Tubing for conveying sodium chlorite or chlorine dioxide
solutions shall be Type 1 PVC, polyethylene or materials recom-
mended by the manufacturer.

3.  Chemical feeders may be installed in chlorine gas rooms
if sufficient space is provided or in separate rooms meeting the
requirements of subs. (5) and (6).

4.  Feed lines shall be installed in a manner to prevent formation
of gas pockets and shall terminate at a point of positive pressure.

5.  Check valves shall be provided to prevent the backflow of
chlorine into the sodium chlorite line.

History:  CR 09−073: cr. Register November 2010 No. 659, eff. 12−1−10.

NR 811.49 Filtration — gravity.  The application of any
type of gravity filter and media shall be supported by water quality
data representing a period of use sufficient to characterize any
variations in water quality.  Experimental or pilot plant treatment
studies may be required to demonstrate the applicability of the
method or rate of filtration proposed.  Pressure filters will not be
approved for surface water applications.  The following specific
requirements shall be met:

(1) RAPID RATE GRAVITY FILTERS.  (a)  Pretreatment.  Rapid rate
gravity filters may only be utilized after coagulation, flocculation
and sedimentation.

(b)  Number.  At least 2 filter units shall be provided. Provisions
shall be made to meet the plant design capacity at the approved fil-
tration rate with one filter out of service.  If only 2 units are pro-
vided, each shall be capable of meeting the plant design capacity,
normally the projected maximum daily demand.

(c)  Rate of filtration.  The permissible rate of filtration shall be
determined after consideration of factors such as raw water qual-
ity, degree of pretreatment provided, filter media, water quality
control parameters, competency of operating personnel and other
factors required by the department. If effective coagulation, floc-
culation, sedimentation and filtration processes are to be utilized
with relatively clean water sources, the following filtration rates
may be approved:

https://docs.legis.wisconsin.gov/document/register/672/B/toc
http://docs.legis.wisconsin.gov/code/admin_code


107  NR 811.49DEPARTMENT OF NATURAL RESOURCES

Removed by Register December 2011 No. 672. For current adm. code see: http://docs.legis.wisconsin.gov/code/admin_code.

Register November 2010 No. 659

Filtration Rate Filter Media Type

2 gpm/ft2 Single Media

3 gpm/ft2 Dual Media

4 gpm/ft2 Tri Media

In all cases, the filtration rate shall be proposed and justified by
the design engineer and shall be approved by the department
prior to the preparation of final plans and specifications. Higher
rates than indicated in this paragraph may be approved with
sufficient justification by the design engineer.

(d)  Structural details and hydraulics.  The filter structure shall
be designed to provide:

1.  Vertical walls within the filter.

2.  No protrusion of the filter walls or other structures into the
filter media or the area between the top of the media and the high
water line during backwashing.

3.  Cover by superstructure.

4.  Head room to permit normal inspection and operation.

5.  Minimum filter box depth of 8.5 feet.

6.  Minimum water depth over the surface of the media of 3
feet.

7.  Trapped effluent pipe to prevent backflow of air to the bot-
tom of the filters.

8.  Prevention of floor drainage to the filter with a minimum
4−inch curb around the filters.

9.  Prevention of flooding by providing an overflow if this is
not provided in a pretreatment unit.

10.  Maximum velocity of treated water in the pipe and con-
duits to the filter of 2 feet per second.

11.  Cleanouts and straight alignment for influent pipes or con-
duits where solids loading is heavy or following lime−soda softening.

12.  Washwater drain capacity to carry maximum backwash
flow.

13.  Walkways around filters not less than 24 inches wide.

14.  Safety handrails or walls around the filter areas adjacent
to walkways.

15.  Construction to prevent cross connections and common
walls between potable and nonpotable water.

16.  Washwater troughs.

(e)  Washwater troughs.  Washwater troughs shall be designed
to provide:

1.  A bottom elevation above the maximum level of expanded
media during washing.

2.  A 2−inch freeboard at the maximum rate of wash.

3.  A top or edge which is all at the same elevation.

4.  Spacing so that each trough serves the same number of
square feet of filter area.

5.  A maximum horizontal travel of suspended particles not
exceeding 3 feet in reaching the trough.

(f)   Filter material.  The media shall be clean silica sand or
other natural or synthetic media approved by the department and
shall meet the following general requirements: a depth of not less
than 24 inches; an effective size of the smallest material no greater
than 0.45 mm to 0.55 mm, depending upon the quality of the raw
water; a uniformity coefficient of the smallest material not greater
than 1.65; a minimum of 12 inches of media with an effective size
range no greater than 0.45 mm to 0.55 mm; and a specific gravity
greater than other filtering materials within the filter.  The follow-
ing specific requirements shall be met:

1.  ‘Sand.’  Sand shall have an effective size of 0.45 mm to
0.55 mm, a uniformity coefficient of not greater than 1.65, spe-
cific gravity greater than 2.5 and an acid solubility less than 5 per-
cent.

2.  ‘Anthracite.’  Filter anthracite shall consist of clean, hard,
and durable anthracite coal particles of various sizes.  Non−an-
thracite material may not be blended.  Anthracite used as the only
media shall have an effective size from 0.45 mm to 0.55 mm and
a uniformity coefficient not greater than 1.65.  Anthracite used to
cap sand filters shall have an effective size from 0.8 mm to 1.2 mm
and a uniformity coefficient not greater than 1.7.  Effective size of
anthracite for iron and manganese removal from potable ground-
water shall be a maximum of 0.8 mm.  Effective sizes greater than
0.8 mm may be approved by the department based upon onsite
pilot plant studies.  Anthracite shall have a specific gravity greater
than 1.4 and an acid solubility less than 5%.

3.  ‘Granular activated carbon (GAC).’  a.  Granular activated
carbon as a single media may be considered only after pilot or full
scale testing and with prior approval of the department.

b.  The media shall meet the basic specifications for filter
media as provided in this paragraph except that larger size media
may be allowed by the department where full scale tests have dem-
onstrated that treatment goals can be met under all conditions.

c.  There shall be provisions for a free chlorine residual and
adequate contact time in the water following the filters and prior
to distribution.

d.  There shall be means for periodic treatment of filter mate-
rial for control of bacterial and other growth.

e.  Provisions shall be made for frequent replacement or
regeneration of granular activated carbon if used for filtration.

4.  ‘High density sand.’  High density sand shall consist of
hard durable, and dense grain garnet, ilmenite, hematite, magne-
tite, or associated minerals of those ores that will resist degrada-
tion during handling and use and shall meet all of the following:

a.  Contain at least 95% of the associated material with a spe-
cific gravity of 3.8 or higher.

b.  Have an effective size of 0.2 to 0.3 mm.

c.  Have a uniformity coefficient of not greater than 1.65.

d.  Have an acid solubility less than 5%.

5.  ‘Other media.’  Other media may be approved, but only on
the basis of pilot tests and experience which demonstrate that the
requirements of this chapter will be met.

6.  ‘Supporting media.’  Torpedo sand and gravel shall be pro-
vided as supporting media except when proprietary filter bottoms
are used.  In that case, the department, on the basis of substantiat-
ing information provided by the owner, may allow elimination of